SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG40

2228C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.50 48

Mode Sweep

6L

Count 100/100
1

Ref Level 30.00dBm  Offset 750 dB

pectrum Emission

Made Sweep

s6L

Count 100/100

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 MHz

500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 22.36 dBm

Tx Bandwidth 5.000 MHz
§13.92936 MHz
813.99379 MHz
819.03593 MHz
819.564 65 MHz

-53.57 dBm

-35.66 d8

-55.14 dB
-101.93 dB8
-75.92 d8

-12.78 dB
-59.57 dB
-40.57 dB

1 Spectrum Emission Mask
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sl AL e S0P
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz

2 Result Summa;
Sub Black A

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Tx Pawer 22.19 dBm
Tx Bandwidth 5.000 MHz

814.97468 MHz
818.97874 MHz
824.008 84 MHz
824.06441 MHz.

<5551 dBm
-77.56 dBm
-28.40 dBm
-13.58 dBm

REW 50.000 kHz

-42.51 dB

11:43:37 PM 11/21/2024 11:52:11 P 11/21/2024
Lowest MASK / Full RB Highest MASK / Full RB
- | e - s =
Rof Laval 3000 03 Offsat 75008 Mode Sweep s RefLevel 30.00dBm  Offset 75048 Mode Sweep saL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 P
it Chee
pe200
20 di
10 10
. Ty T ! SRSV R ol Lk R s sl s
J | ‘ .
10 t 10 dir
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[50 dBm B
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CF 8165 Mz 5005 pts 5 MHa/ Span 15.0MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 Mz

2 Result Summar

Center 816.50 MHz

TxPower 22.39 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

11:42:55 PM 11/21/2024

-7.500 MHz 2538 MHz 100.000 kHz 813.91692 MHz -20.05 dBm 42.45 db -1.05 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.996 80 MHz -38.41 dBm -60.81 dB -18.41dB
2500 MHz 2538 MHz 300.000 Hz 819.00583 MHz -40.77 dBm -63.17 dB -20.77 d
2.538 MHz 7.500 MHz 100.000 kHz £19.08616 MHz -21.61 dBm -44.00 dB -8.61dB

ety o

Center 821.50 MHz

Tx Pawer 22.38 dBm
Tx Bandwidth 5.000 MHz

7.500 MHz 2538 MHz 100.000 kHz 818.96045 MHz -22.80 dBm -45.18 dB -9.80 dB
2538 MHz -2.500 MHz 300.000 Hz 99868 MHz -39.23 dBm -61.61 dB -19.23 dB
2500 MHz 2.538 MHz 300.000 Hz 824.01674 MHz -38.21 dBm -60.59 dB -18.21 dB
2538 MHz 7.500 MHz 100.000 kHz 824,039 55 MHz -20.83 dBm -43.21 d8 -7.83 dB

REW 50.000 kHz

11:51:29 P 11/21/2024

Reah

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.50 48

Mode Sweep saL RefLevel 30.00dBm  Offset 75008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 pectrum Emission 1
Limit CheeH PRss it Chee
peat0
20 diten - 20 -
10 At 10 H
‘ H
I
a T
| \ ! |
10 — 10 s ¥
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[ 1 | 1]
-30
i | . i T
40 b . i 40 dBnv -
“ i (1 Lo
50 dBm . ot i —t By it I
] YT T TR ( nu i
WM | - / f LUl RS W
o™ T W A asheein o o } N " wid N el i ) Ay Ny
o ¥ g 1‘ al el QB G T 1 v UL
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summa e

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 Mi

500 M|
2538 M
7.500 M

Center 816.50 MHz

TxPower 21.91dBm
Tx Bandwidth 5.000 MHz

Hz 100.000 kHz
Hz 300.000 Hz
Hz 300000 Hz
Hz 100,000 khiz

813,948 z
813.99379 MHz
819.01072 MHz
823.007 29 MHz

-3537 dl

-54.58 dB
-101.95d8

-77.70 4B

REW 50.000 kz

-12.67 dB
-60.04 dB
-42.79 dB

11:44:19 BM 11/21/2024

Sub Black A

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Center 821.50 MHz Tx Pawer 2182 dBm

Tx Bandwidth 5.000 MHz

-55.64 dBm
-79.69 dBm
-33.16 dBm
-15.33 dBm

-77.46 dB
-101.50 dB
-54.98 dB
-37.15 dB

815.00577 MHz
818.99078 MHz
824.00771 MHz
824.039 55 MHz.

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

REW 50.000 kHz

11:52:83 B 11/21/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 d8m  Offset 7.50 d8 Mode Sweep saL RefLevel 30,00 dim  Offset 750dB Made Sweep seL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 P
it Chee
20 di
10 0
e SY— . e !
a T .
|
|
Il }
10 T 1 10 dir I 1
| | |
30 ) A
E " Ty L — mg e— :
J——— D T - - po——
40 i & 40 dBm— ™ .
o W oo, mw} o
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60
CF 8165 Mz 5005 pts 5 MHz/ Span 15.0MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 MHz

2 Result Summar

Center 816.50 MHz

TxPower 21.87 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

-7.500 MHz 2538 MHz 100.000 kHz 813.9260 z -23.69 dbm 45.56 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98363 MHz -41.23 dBm -63.11 dB
2500 MHz 2538 MHz 300.000 Hz 819.01787 MHz -39.73 dBm -61.61 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.05509 MHz -20.62 dBm -42.49 dB
ety

11:45:01 PM 11/21/2024

Center 821.50 MHz Tx Pawer 21.91 dBm

Tx Bandwidth 5.000 MHz

REW 50.000 kHz

7.500 MHz 2538 MHz 100.000 kHz 818.93557 MHz -24.63 dBm -46.54 d| -11.63 dB
2538 MHz -2.500 MHz 300.000 Hz 818.98777 MHz -42.39 dBm -64.31 dB -22.39dB
2500 MHz 2.538 MHz 300.000 Hz 824.00771 MHz -39.42 dBm -61.33 dB -19.42 dB
2538 MHz 7.500 MHz 100.000 kHz 824,039 55 MHz -22.20 dBm -44.11 dB -9.20 dB
eacy [ =

11:53:36 mM 11/21/2024

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000dBm  Ofset 75008 Mode Sweep a Reflevel 3000 d8m  Offset 7508 Mads Sweep s
Count 100/100 Count 100/100
1 Spectrum Emission Mask . pectrum Emission Mask
Limit Chech PRss Chec PRsS
peion a
20 diew 20 df
a
10 1 w0 1
N h
o . v
| 1
10 ! !
T T
a0 i L 7
|
a0 - | l‘ 40 dBn "
, i m
50 dBm: . 1'“ J” I B ]
0 Bt il v oty ) ] b
e T ] | [-60.4Bypw T S -
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF B21.5 MHz. 5005 pts 1.5 MHz/ - Span 15.0 MHz

2 Result Summar
Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He

100,000 khiz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

TxPower 19.30dBm
Tx Bandwidth 5.000 MHz

§13.96045 MHz
813.98890 MHz
819.03668 MHz

819.08927 MHz -57.30 dBm

-51.76 dB
-101.12dB
-76.59 d8

REW 50.000 kz

130
-12.46 dB
-61.82 dB
-44.30 dB

11:46:27 BN 11/21/2024

2 Result Summa;
Tx Pawer 19.24 dBm REW 50.000 kHz

Tx Bandwidth 5.000 M)

Center 821.50 MHz

-17.14 dB
-100.58 dB
-53.81 dB
-37.91 dB

-57.91 dBm
-81.34 dBm
-34.57 dBm
-18.67 dBm

815.018 20 MHz

818.99266 MHz
824.008 84 MHz
824.04577 MHz.

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

11:55:03 B 11/21/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 7.50 d8. Mode Sweep

SGL

6L

Mode Sweep
Count 100/100

RefLevel 30.00dBm  OMfset 750 dB

Count 1007100
Specrumen :
ch
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™
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CF 8165 MH:z 5005 pts 5 Miz/ Span 15.0 MHz | | [cF 8215 MHz 5005 pis S Wbz " Span 15.0 M

2 Result Summar

Center 816.50 MHz

TxPower 19.84 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

11:45:45 PM 11/21/2024

-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz -20.20 dBm 40.03 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.963 69 MHz -39.19 dBm -59.02 dB
2500 MHz 2538 MHz X 819.03179 MHz -41.26 dBm -61.10 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.058 20 MHz 25.02 dBm -44.85 dB
ety

Tx Pawer 19.77 dBm
Tx Bandwidth 5.000 MHz

Center 821.50 MHz

7.500 MHz 2,538 MHz 100.000 kHz B18.96045 MHz -24.77 dBm -44.54 -11.77 dB
2,538 MHz -2.500 MHz 300.000 Hz 818.99078 MHz .84 dBm -60.61 dB -20.84 dB
2.500 MHz 2,538 MHz 300.000 Hz 824.03179 MHz -42.87 dBm -62.65 dB -22.87 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.04266 MHz -22.65 dBm 42.42d8 9.65 dB

11:54:21 PM 11/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-13 of 20



e %FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG402228C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 7.50 48 Mode Sweep

Ref Level 30.00dBm  Offset 750 dB

Made Sweep

saL
Caunt 100/100
1 Spectrum Emission Mask 1R AvgPwr (1
Limit ChecH PSS
pe200
20 dite 20 dbi
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[ e e— o . N SISV IPE
o 7 T f
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o
50 dBm B
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CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar

Center 816.50 MHz TxPower 21.40dBm REW 50.000 kz
Tx Bandwidth 5.000 MH;

-7.500 MHz 2538 MHz 100.000 kHz MH

B13.95734 MHz
-2.538 MHz -2.500 MHz 300.000 Hz 813.98965 MHz
2500 MHz 538 MHz 300000 Hz 819.00771 MHz
2,538 MHz 7.500 MHz 100,000 khiz 819.12344 MHz

11:47:12 BN 11/21/2024

2 Result Summa;

Center 821.50 MHz Tx Pawer 2137 dBm
Tx Bandwidth 5.000 MHz

7.500 Mz 2538 MHiz 100,000 kHz 818.94179 MHz
2,538 MHz -2.500 MHz 300.000 Hz 818.98890 MHz
2500 MHz 2538 MHz 300.000 Hz 824.01975 MHz

2.538 MHz 7.500 MHz 100.000 kHz 824.03955 MHz

REW 50.000 kHz

11:47:86 B4 11/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec PRASS

P<200
20 dBnr
10 dBrv

e WMWWWW

0 dBr

/ \
I L

-30 dBr w\v
wW"Wv"’M

-40

-50 dBm

60 dBmr

CF819.0 MHz

5005 pts

2.0 MHz/

Span 20.0 MHz
2 Result Summary

Sub Block A Center 819.00 MHz Tx Power 23.95dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz - -50.84 dB -13.89 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.992 66 MHz X -67.79 dB -23.84 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz ‘ -68.61 dB -24.66 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.18005 MHz -29.79 dBm -53.74 dB -16.79 dB

. 20281121
Ready  [HENENNNN 55 A
11.50:36 PN 11/21/2008

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 7.50 dB

Mede Sweep

SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chec PSS

P<200
20 dBmr
10 dBm

o gl e e

0 dBr “\r\

/ \
I L

-30 dBmr A M

Jf&ﬂMu et

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 23.46 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

None

-10.000 MHz -5.038 MHz 100.000 kHz 813.856 20 MHz -27.76 dBm -51.22 dB -14.76 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz &

-67.85 dB -24.39 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.03292 MHz : -70.33 dB -26.87 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.239 05 MHz -29. -52.90 dB -16.44 dB
Rty < 0000
12-00-20 aM__11/22/2024

TEL : 886-3-327-3456 Page Number : A8-15 of 20
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Reflevel 30.00dBm  Offset 7.50 B Mode Sweep sGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec PASS

P<200
20 dBnr
10 dBr

(A A A ottt g e N At

0 dBrm /’1’"’*’

/ \
I |

L)
-30 dBmr M
et M ek

-40

-50 dBm

60 dBmr

CF819.0 MHz

5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary

Sub Block A Center 819.00 MHz Tx Power 22.48 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -48.41 dB -12.93 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -66.02 dB -23.54 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 89 MHz . -71.72.dB -29.24 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.25978 MHz -31.4 -53.48 dB -18.00 dB
Ready NN & Thi
12.01:01 AN 11/22/2004
FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM
Middle MASK / Full RB
Ref Level 30.00 dBm  Offset 7.50 dB Mede Sweep SGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec PASS
P<200
20 dBrr
10 dBr
e T e i i alshchh et
0 dBrr / H\
-10 dBm j \
-20 dBnr ‘ “‘M
-30 dB M\/JJF
50 dBmr
-60 dBm
CF819.0 MHz 5005 pts .0 MHz/

Span 20.0 MHz
2 Result Summary

Sub Block A

Center 819.00 MHz Tx Power 22.01dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.951 63 MHz -25.67 dBm -47.68 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -42.67 dBm -64.68 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.013 73 MHz -48.86 dBm -70.87 dB

-12.67 dB
-22.67 dB

-28.86 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.856 71 MHz -32.47 dBm -54.49 dB -19.47 dB
Ready (NI s N2
12-01-44 AM __11/22/2024
TEL : 886-3-327-3456 Page Number : A8-16 of 20

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec PRASS
P<200
20 dBnr
10 dBrv
0 dBrm et et Al A e, P Y
-10 dBnr { \

] \

-40 dBnr Al

Sl T—
E mvﬁ’w

60 dBmr

'CF819.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz

5005 pts 2.0 MHz/ Span 20.0 MHz

Tx Power 19.96 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.89769 MHz -30.39 dBm -50.35 dB -17.39dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.981 75 MHz -44.75 dBm -64.71 dB -24.75 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -50.81 dBm -70.77 dB -30.81 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.056 65 MHz -36.58 dBm -56.55 dB -23.58 dB

. 20281122
Ready  [HENENNNN g A
12.02:28 AN 11/22/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Reflevel 3000 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chec PSS

P<200
20 dBmr
10 dBm

L O S st i AR |

0 dBr

/ \
I \

-30 dBmr ¥

WWVWWWWW
-40 dBm

-50 dBmr

-60 dBm

CF 819.0 MHz

5005 pts .0 MHz/

Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.53 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.93503 MHz -26.13 dBm -47.65 dB -13.13dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -41.46 dBm -62.99 dB -21.46 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.004 70 MHz -45.27 dBm -66.80 dB -25.27 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -26.04 dBm -47.56 dB -13.04 dB
Ready (NI s NN
12-03-14 AM __11/32/2024
TEL : 886-3-327-3456 Page Number 1 A8-17 of 20

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.50 oB

Mode Auto Sweep 6L
Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

Ref Level 30.00dBm  Offset 7.50 4B

Count 100/100

Made Auto Sweep 6L

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

SPURIOUS_UINE | ABS_002

30 -30
40 dBm | [ 40 dBm
50 50
| Jm
I e SRR P i pe— I e P P PR
60 60
o
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 808.71871 MHz -62.27 dBm -49.27 dB 30,000 MHz 809.000 MHz 100.000 kHz 771.02586 MHz -61.58 dBm -48.58 dB
829.000 MHz 1.000 GHz 100.000 kHz 862.05886 MHz -54.03 dBm -41.03 dB 629.000 Mz 1.000 GHz 100.000 kHz 863.25556 MHz -54.78 dBm 4178 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44344 GHz -36.53 dBm 2353 dl 1.000 GHz 3.000 GHz 1.000 MHz 245119 GHz 35.96 dBm -22.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.49465 GHz -51.78 dBm -38.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 3 2 51.95 dBm -38.95 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.47157 GHz -52.92 dBm -39.92 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49531 GHz -52.89 dBm -39.89 dB
[ | 5 A weay <
11:87:33 MM 11/21/2024 11:58:52 B 11/21/2024
Ref Level 30.00dBm  Offset 7.50 dB Mode Auto Sweep 56

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

-30
40 dBm
-50
|| o o P L PN
60
“L
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30000 MHz 09,000 MHz 100.000 kHz 773.492 56 MHz -6227 dBm 49.27 dB
529,000 MHz 10006tz 100.000 kHz 86774319 MHz 5511 dBm 4271 d8
1.000 GHz 3,000 Ghe 1.000 MHz 3.45844 GHz 3595 dBm 2295 d8
J0006ke 7,000 Gz 11000 MHz 6.50945 GHz 5170 dBm 3870d8
7.000 GH 9.000GHi 1,000 Mtz 7.49781 GHz 5293 dBm -39.93 dB

11:86:17 B4 11/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-18 of 20




seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0046
40 Normal Voltage 0.0038
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0022 PASS
-10 Normal Voltage 0.0022
-20 Normal Voltage 0.0019
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0008
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number : A8-19 of 20

FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
(*C) (Volt) Result Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0035
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0002 PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0024
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0004
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number 1 A8-20 of 20

FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 3.96 4.76 5.78 6.10 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824MHz 6.76 PASS

TEL : 886-3-327-3456 Page Number 1 A9-1 of 13

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

Pl/2 BPSK

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Ref Level 30,00 dBn ffset
- an

7505 = ARBW 30 MHz

QPSK

3008 Mess Time 6.5 ms

RefLevel J0000Bm Offset 75048 = AnBW 20 Mz
st 5008 Meas Time 65 ms
1 CCDF CDF
1E-
®
) 1E o
1 )
1E04 - 108 :
3 ik
|
t
i |
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 24.36 dBm. 28.71 dBm 435dB 1.88 dB 340 dB 3,96 dB. 4.2 = 23.81 dBm 28.90 dBm 5.09 dB 238 dB 4.18 4B 476 dB A58 dB
e 2 Mo L Ll
12:41:02 MM 11/22/2024 12:41:22 MM 11/22/2024
Ref Level 30,00 dBm  Offset 750dE ® AnBW 20 MHz Ref Level 3000 aBm  Offset 750408 = AnBW 20 MHz
- A 3008 Meas Time 6.5 ms. - Att 3038 Meas Time 6.5 ms.
1 CCDF 15a View 1 CCDF 15a View
Bt RS <
1E-
®
\ 1 .
i 5
1E04- . 1604 E
1 L
I i
| !
l |
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 2285 dBm 29.08 dBm 624 dB 2.90 dB 48648 578 dB 60248 = 2237 dBm 29.01 dBm 6.64 dB 3.00 dB. 5.06 4B 510 dB 654 dB.
[ : e
12:41:41 MM 11/22/2024 12:42:00 MM  11/22/2024

256QAM

Ref Level 30,00 dBn ffset
- an

7505 = ARBW 30 MHz

3008 Mess Time 6.5 ms
1 CCDF

e

1604

(CF824.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 20.30 dBm 2813 dBm 783 d8 2.58.d8 5.24 4B 6768

12:42:44 BM 11/22/2024

748

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 5.05 9.81 14.47 19.39
Mode FR1 n26 : 26dB BW(MHz) /| CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 5.41 5.25 10.31 10.23 15.25 15.33 20.44 20.55
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 5.27 5.24 10.16 10.25 15.27 15.43 20.39 20.47
TEL : 886-3-327-3456 Page Number : A9-3 of 13

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

i,
20 dom S———— ) 1.06 g}
VORI v v 505200 M
{ \
0 1 T
T
H2 6 B ! 1
10 d8im

i

N

S ot g |

(S8 T

bl 1P

(GFa24.0MHz 0001 pts.

0 Mz

12:36:10 MM 11/22/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

= A

72 dbien

8800 MHz

20 dim a27.28] | | 20 dom a3ses
115,003 difm. 542000 M 11115475 dBfn 525600 M
© i et ® RO P
I T 1
| \ |
0 dbir J 0 dbir J
\
\ S |
10 dBm: 12109074 3 10.dBn- " i
f . ]

¥

Endh e i r " 2
i, o ”.W SR o Wl
(GF824.0 MHz. 70001 pts 0 WiHz/ Span 40.0 MHz || [GF824.0 MHz. 0001 pts 0 e/ Span 40.0 MHz
- ] TR = re— TR
12:35:42 MM 11/22/2024 12:34:20 MM 11/22/2024

64QAM

256QAM

- an

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

12:33:54 MM 11/22/2024

20 dBow 20 dBrw D1} | 0.47 ¢
N e ) - 1 11801 i
i ‘ ot
1048 : g :! 1040 ! :
12141504 1 i
{ / \ | 1
|/
it M‘m"“"’m UW! \W\M&
P b M m
hM"ﬂ we i
! " " )
[P A | R MMl |
|CF 824.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz | | [CF 824.0 MHz 10001 pts .0 MH2/ Span 40.0 MHz
[ ] o B T

12:32:32 MM 11/22/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

20 dbm 119232 d i 903 ¢
JI TN e sa1000 Mz
10 : L
| |
0 dt §
102 7
10 dBm- 1

i
.'_'-‘ J"“v.“\"“w

W,

o,

(GFa24.0MHz 0001 pts.

0 Mz

12:20:13 MM 11/22/2024

Span 50.0 WAz
[ T

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
= A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dBm i a8 asi | |20 dBo
) . 10.310.00 Mz 11 15,534 dBim ity b B g
it oAy ekt 4
o 10 1
| \ | ‘
|
0 dier 0 dier 1
10.68m + 8 di

brselihastsb eyl

(GF824.0 MHz. 70001 pts

(GF824.0 MHz. 0001 pts

12:20:42 AM 11/22/2024

10 M2/

O MHz/ Span 50.0 MHz

12:30:03 MM 11/22/2024

Span 50.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

mifi
$18.67000 MHz

20 dBow 20 dBow D1} .70 ¢
I 1038000 Mz
© NM—MM—J&, © 112,430 dei N .
T I} ¥ T
| | ‘
0 dBer B y 0 dBer i 4
| |
10.d8im | 10 dBim

v

(GFa24.0MHz 0001 pts.

0 Mz iz || |[Faza.0 Mk 10001 pts

12:30:30 MM 11/22/2024

.0 MHz/

12:31:52 MM 11/22/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

i Rt AR A A e

0t S
/
}»""M %“W“\M AA

7 Mo,

(8240 MHz 70001 pis 0 Mz Span 60.0 Mz
nn e e

12:26:50 AM 11/22/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dBm D}y 4 Dap)} 035 g}

15.33800 MM
n
Jnal R d N
0 i 0
i / e
|
10 4Bm c 10 B

™

(GF824.0 MHz. 70001 pts 0 Wiz Span 60.0 MHz || [GF824.0 MHz. 0001 pts 10 M2/ Span 60.0 MHz
T TR T

12:25:56 MM 11/22/2024 12:24:34 BM 11/22/2024

64QAM 256QAM

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz Ref Level 30,00 B Offset 7.5008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

(8240 MHz 70001 pis 0 Mz Span 60.0 Mz || [GF824.0 MHz 70001 pis 0 MHz/ Span 60.0 Mz
nn e e N TonT

12:24:06 AM 11/22/2024 12:22:11 MM 11/22/2024

TEL : 886-3-327-3456 Page Number 1 A9-6 of 13
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

(8240 MHz 70001 pis 0 Mz Span 70.0 Mz
nn fe oin

12:16:05 MM 11/22/2024

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB
QPSK 16QAM

Ref Level 30,00 B Offset 7.5008 = REW 500 ke Ref Level 30,00 B Offset 7.5008 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

rorrh P 117,36 di A iAo e A,

|CF 824.0 MHz_ 10001 prs 0 MHz/_ Span 70.0 MHz | | |CF 824.0 MHz 10001 pts 0 MHz/ Span 70.0 MHz
o RS e

12:17:05 MM 11/22/2024 12:19:26 MM 11/22/2024

64QAM 256QAM

Ref Level 30,00 B Offset 7.5008 = REW 500 ke Ref Level 30,00 B Offset 7.5008 = REW 500 ke

- are 3009 SWT 101 s @ VBW 2z Mode Auto Swesp - are 3008 SWT 101ms = VBW 2wtz Mode Auto Sweep
17,160 difm 2039800 MH
{U'FW "‘""‘”‘”"""‘“\ 3,581 diim " "
0 i T 0 Py «‘-“M—-M-oo.\
| ] |
- 1 - {
10 o H2 S840 dBm, [ 10 B PR} Tyt !
fr ““"!@h
GFazomAE 70001 pis T Span 70.0 WAz | | (GF824.0 Mz 0001 pis G/ Span 70.0 WAz
e [PR— s, minn

12:18:53 MM 11/22/2024 12:20:50 MM 11/22/2024

TEL : 886-3-327-3456 Page Number 1 A9-7 of 13
FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 4.48 8.96 13.44 17.99
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 4.53 4.54 9.30 9.31 14.11 14.14 19.00 19.05
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 4.52 4.51 9.28 9.33 14.18 14.09 19.02 19.11
TEL : 886-3-327-3456 Page Number : A9-8 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep
h 1Pk View
1] 1951 dBm,
82509900 MHz
20
0
o
N
T W
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 825,099 MHz 19.51 dBm 4.481 438143 MHz
m 1 821,747 59 MHz 13.42 dim Oce Bw Centroid 23,988 111 819 MHz
i 1 82623903 MHz 1259 dgm Oce B Freq Offset 11,688 181182 kHe

12:36:37 MM 11/22/202%

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

= 3035 SWT .01 ms ® VBW 300 kHz _Mode Auto Sweep - an 5005 SWT 1.01ms = VBW 300kHz _Mode Auto sweep
h I
450 dbim
525,908 00 Mz
n n
0 = - . 0 -
o F o
(7 820 e 001 e 0 Mz Span 10.0 MHz | | [CF 8200 Mz 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 825908 MHz 14.80 dBm Oce B 4531487675 MHz M1 1 823121 MHz 15.59 dBm Oce Bur 4582729455 MHz
n 1 821.73083 MHz 9.28 dim Oce B Centroid B23.996 574412 MHz n 1 82172405 MHz 5564 dim Occ B Gentroid B23.995 419663 MHz
n 1 82626232 Mz 7561 dbm Oce b Freq Offset 3,425 588 454 kHy n 1 82626678 MHz 1002 diim Occ Biw Freq Offser

12:35:15 MM 11/22/2024

12:34:48 AM 11/22/2024

-4.580 336 731 ke

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

SWT 1,01 ms = VBN 300Kz Mode Auto Sweep - 3000 SWT 101 ms ® VBW 300kt Mode Auto swep
h [ iad Bandwidth
53 éBim
525,636 00 MHe §24.14000 Mz
n n
10 - S . - 10 = = 2o
o - o
/ f
(7 820 e 001 e 0 Mz Span 10.0 MHz | | [CF 8200 Mz 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 825,638 MHz 15.63 dBm [ 4528449647 MHz mi 1 82814 MHz 11.53 dBm [T 451892673 MHz
n 1 82171621 MHz 781 dbm Occ B Centroid 823,952 436 859 MHz n 1 82172300 MHz 505 dim Occ B Centroid 823.982501 219 MHz
n 1 826,246 66 MHz £19 dBm Oce B Freq Offset 17561 140615 kHe n 1 826,241 96 MHz 604 dben Occ B Freq Offset

12:33:28 MM 11/22/2024

12:32:59 MM 11/22/2024

17498 T8O 982 kHe
i 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz
h

Mode Auto Sweep

v

(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 821.602 MHz 1897 dBm 8.962 596 928 MHz

m 1 819,321 8 MHz 13.16 dim Oce Bw Centroid B23.805 148095 MHz

i 1 828286 4 MHz 1315 dim Oce B Freq Offset 194,851 904 541 kHz

12:27:46 MM 11/22/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

= 3035 SWT .01 ms ® VBW 1 Mz _Mode Auto Sweep - an 3005 SWT 1.01ms = VBW 1wz Mode Auto sweep
h I
M 73 bim
625.079.0 MHe
0
W JINE N
10
o i o
.
i b o,
|CF 820 0 Wz 1001 pts 0 MHz/ Span 20.0 MHz || |cF 824 0 MKz 1001 ps 0 MHz/ Span 20.0 MHz
2 Marker Table 2 Marker Table
mi 1 821,622 MHz 15.53 dBm Oce B 9.309991 072 MHz mi 1 825.079 MHz 15.73 dBm Qce Bu 9314783643 MHz
n 1 8193408 MHz 10.68 dim Oce B Centroid B23.995 179441 MHz n 1 #19.3386 MHz 10.27 dilm Occ B Gentroid B23.996 238 987 MHz
n 1 8266504 Mz 10.01 dbn Occ B Freq Offset 4,620 559 025 kHi n 1 8286536 Mz 10.56 dbn Oce B Freq Offset 3,761 002851 ki

12:29:09 MM 11/22/2024

12:29:36 MM 11/22/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz
h

Mode Auto Sweep

823,481 0 Mtz

ultiView Spactrum

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 1.01ms ® VBW 1wtz
iad Bandwidth

Mode Auto Sweep

dBim|
823,081 0 Mtz

e ,
o g . .
— = Yoy
g ey
[FETS 001 prx [T Span 20.0 Wiz || | 524.0 Wi 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 823.081 MHz 15.61 dBm Oce 9.285576 362 MHz W 1 823.081 MHz 1245 dBm Qcc B 9.334950013 MHz
m 1 19341 8 Wiz 10,11 dim Occ s Centroid 82398762785 Milz m 1 193317 Wiz 521 diim Oce B Gentroidd 823,999 169 303 MHz
n 1 8286308 Wz 1042 dbm Occ B Freq Offset 12372 15006 ke n 1 8286666 Wz 771 diim Occ B Fre Offset 830697181 702 He
e Y = " =
12:30:57 MM 11/22/2024 12:31:26 MM 11/22/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz
SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h

[FETS 001 prx [T Span 30.0 Wiz
2 Marker Table
W 1 821.057 MHz 19.81 dBm Oce 13.442 694004 MHz
m 1 169291 Wiz 13.27 dim Occ s Centroid B23.650 403 084 Mz
n 1 830371 8 MHz 13.75 dBm Oce Bw Freq Offset 349,556 516 283 kHz
. e

12:27:18 MM 11/22/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

e - s =

1 Spactrum

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

- Art 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3006 SWT _1.01ms & VBW 1Mz Mode Auto Sweep
" i
WKL 1627 dbe
a8 30w
)
10 1 .
o 1
- -
= SN = M v
P -
o Wi T Span 300 N || G S3 0ME Wi 1) Span 300
3 ke T 3 ke T

12:23:39 MM 11/22/2024

12:22:39 MM 11/22/2024

M 1 823371 MHz 1613 dBm Occ Bw 14.116 765 301 MHz M 1 828346 MHz 16.27 dBm Oce B 14147083 481 MHz
n 1 8169355 MHz 1051 dbm Occ B Centroid B23.993833 346 MHz n 1 8169318 MHz 11.15 dim Occ B Centroid B24.008321 605 MHz
n i 310523 Mz 12:54 din Oce b Freq Offset 6116653971 Wbz n i 310819 Mz 1164 diim Occ Biw Freq Offser 8321 604 773 ke
12:25:29 MM 11/22/2028 12:25:00 MM 11/22/2028
RefLovel 30,008  Offset 7508 = KBW 500 kHz RefLovel 30,008  Offset 7508 = KBW 500 kHz
SWT .01 ms @ VBN 3 iz Mede Auto Sweep - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
h [ iad Bandwidth
i e
6251690 M 623,37 0 i
n n
0 ] = = T il - B R -
o, - | o,
/ J
T ;
M wlh, | \
- - I
Tt
) . *|Jl oy, sipa]
”- e
(7 820 e 001 e 0 Mz, Span 30.0 MHz || [CF 5200 Wz 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table
M 1 825.169 MHz 15.73 dBm Occ Bw 1418061157 MHz M 1 823371 MHz 12.64 dBm Oce B 14.039614518 MHz
n 1 B16.9 MHz 10.71 dbm Occ B Centroid 82395031832 MHz n 1 8163518 MHz 7.48 dim Occ B Centroid 824,001 586 362 MHz
n 1 8310806 MHz 1193 dm Oce B Freq Offset 9681680 371 kHz n 1 8310514 Mhz 857 dben Occ B Freq Offset 1,588 362 351 kHz
[— ] D e i 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2

BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz
SWT 101 ms ® VBW 2wtz

h

Mode Auto Sweep

7
herwtinafd ™

12:15:38 MM 11/22/2024

[FETS 001 prx [T Span 40.0 Wiz
2 Marker Table
W 1 827.956 MHz 19.58 dBm 17.895095152 MHz
m 1 14461 6 Wiz 15,79 dim Occ s Centroid 823459 176 228 Mz
n 1 832.456 7 MHz 14.53 dBm Oce Bw Freq Offset 540821 771 655 kHz
. .

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz

BB v s

RefLevel 30,00 B Offset 7.5008 = REW 500 kHz

- At 3008 SWT 101 ms ® VBW 2MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2MHz Mode Auto Sweep
3 I
W[ 17.80 dbm
8305530 we
2
SR AT, JP——
0 +
/
0. 0.
! / \
! | \
ol = )
— p v
o, o et
W, 7
i
e 4 o
GazoNE ot pte Gz Span 40.0 Wiz || (G 823.0 Nz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 820.879 MHz 17.30 6Bm Occ 19.008872476 MHz ] 1 830.53 MHz 17.40 dBm Qe Bur 19.057905 745 MHz
n 1 81,4689 iz 12.78 dim Occ B Centroid B23.573 330884 M n 1 8144755 Mz 12.24d8m Occ B Centroid 824004452811 M
¢} 1 8334778 MHz 11.43 déen Oce Bw Freq Offset 26,619 116049 kHz ¢} 1 833533 4 MHz 11.70 dbm Occ Bw Freq Offset 4492811151 kHe
12:17:31 MM 11/22/2024 12:17:59 MM 11/22/2024
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / 824MHz Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0027
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0024 PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0003
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0023
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number : A9-13 of 13
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.30 4.86 6.04 6.38 PASS
Mode FR1 n30 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.74 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 38

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402228C

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.19 11.07
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 6.08 6.29 11.81 11.00
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 7.52 5.66 11.68 10.53

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seanron cas. FCC RADIO TEST REPORT

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402228C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK
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seanran cas. FCC RADIO TEST REPORT Report No. : FG402228C

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.51 9.02
Mode FR1 n30 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.54 4.55 9.37 9.38
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.55 4.53 9.36 9.39

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Vi Spectrum
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK
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